samranis. FCC RF Test Report Report No. : FG402501J
N26(5M)_CP- N26(5M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz . MH2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R 0 Sweep 480 ms (1001 pis)

Total Paver

N26(5M)_CP-OFDM_64 N26(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm Scale/Div 10.0 B

Video BW 150,00 kHz" Span 10MHz 2 SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 4.80 ms (1001 pts) R Sweep 480 ms (1001 pis)

Total Paver
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samranis. FCC RF Test Report

Report No. : FG402501J

N26(10M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz
4Res BW 100.00 kHz

Oooupied Bandwidh

Video BW 300,00 kHz" Span 20 M,

Sweep 2.53 ms (1001 pts)

N26(10M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz

Ref Lyl Offset 7.50 B
Ref Vall dBm

Bideo BW 300,00 kHz*

Span 20 M|
Sweep 2.53 ms (1001 pts)

N26(10M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

N26(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot fF
e

Aiten. 4068 Freg Run

Scale/Div 10.0 B

SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranis. FCC RF Test Report

Report No. :

FG402501J

N26(15M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz
[#Res BW 150.00 kHz

Oooupied Bandwidh

ideo BW 470,00 kHz" Span 30 MHz,

Sweep 1.67 ms (1001 pts)

Total Power

N26(15M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz

Ref Lyl Offset 7.50 B
Ref Vall dBm

Bideo BW 470,00 kHz*

Span 30 M|
Sweep 1.67 ms (1001 pts)

N26(15M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 47000 kHz'

Total Paver

N26(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anlyzer

(Oczupied W

KEYSIGHT ot fF
e

Aiten. 4068 Freg Run

Scale/Div 10.0 B

SVideo B 47000 kHz'

Total Paver

Span 30 MHz|
Sweep 167 ms (1001 pis)

Span 30 MHz|
Sweep 167 ms (1001 pis)

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranis. FCC RF Test Report

Report No. : FG402501J

N26(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Aifen: 4068

Center 836,50 MHz
[4Res B 200.00 kHz

ideo BW 620,00 kHz" Span 40 Mz,

ms (1001 pts)

Oooupied Bandwidh

N26(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

Center 836,50 MHz Bideo BW 620,00 kHz*

Span 40 Mz
Sweep 1.27 ms (1001 pts)

N26(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Aiten. 4068

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Total Paver

N26(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Specirum Anaiyzer

Ocaiped W

KEYSIGHT ot R n Aen 408 Free fn
o

Scale/Div 10.0 B

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Ocaupied Bandwidth
Total Pawer

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report

Report No. :

FG402501J

Conducted Spurious Emissions

NR

SCS
Band (kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

26

15

165300

826.5

DFT-s-
OFDM 1@0
BPSK

see graph

26

15

165300

826.5

OFDM 1@0

see graph

PASS

26

15

165300

826.5

OFDM 1@0

see graph

26

15

165300

826.5

OFDM 1@0

see graph

PASS

26

15

167300

836.5

OFDM 1@0

see graph

26

15

167300

836.5

OFDM 1@0

see graph

PASS

26

15

167300

836.5

OFDM 1@0

see graph

26

15

167300

836.5

OFDM 1@0

see graph

PASS

26

15

169300

846.5

OFDM 1@0

see graph

26

15

169300

846.5

OFDM 1@0

see graph

PASS

26

15

169300

846.5

OFDM 1@0

see graph

26

15

169300

846.5

OFDM 1@0

see graph

PASS

26

15

10

165800

829.0

OFDM 1@0

see graph

26

15

10

165800

829.0

OFDM 1@0

see graph

PASS

26

15

10

165800

829.0

OFDM 1@0

see graph

26

15

10

165800

829.0

OFDM 1@0

see graph

PASS

26

15

10

167300

836.5

OFDM 1@0

see graph

26

15

10

167300

836.5

OFDM 1@0

see graph

PASS

26

15

10

167300

836.5

OFDM 1@0

see graph

26

15

10

167300

836.5

OFDM 1@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2AFZZPN30G
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samranis. FCC RF Test Report

Report No. :

FG402501J

26

15

10

168800

844.0

1@0

see graph

26

15

10

168800

844.0

1@0

see graph

PASS

26

15

10

168800

844.0

1@0

see graph

26

15

10

168800

844.0

1@0

see graph

PASS

26

15

20

166800

834.0

1@0

see graph

26

15

20

166800

834.0

1@0

see graph

PASS

26

15

20

166800

834.0

1@0

see graph

26

15

20

166800

834.0

1@0

see graph

PASS

26

15

20

167300

836.5

1@0

see graph

26

15

20

167300

836.5

1@0

see graph

PASS

26

15

20

167300

836.5

1@0

see graph

26

15

20

167300

836.5

1@0

see graph

PASS

26

15

20

167800

839.0

1@0

see graph

26

15

20

167800

839.0

1@0

see graph

PASS

26

15

20

167800

839.0

1@0

see graph

26

15

20

167800

839.0

1@0

see graph

PASS

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : 2AFZZPN30G
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samranis. FCC RF Test Report

Report No. : FG402501J

N26(5M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1

[Swept sA

KEYSIGHT !"l"'"
up

Halten: 408
BT o

Poner [RMS)
/100

Ref Ly 75008
Ref Level 30,00 dBm

start 30 MHz

Stop 8.
Sweep 16.0 m

Function Function Vaiue

N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Hatten: 408 ey Type: Poer (RAS]
00100

Video BW 3.0 MHz"

Function Function Width

Function Vaiue

Sporton International Inc. (Kunshan)

N26(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

Haten 403 = Power (RS}

T
Run o
ScalelDiv 10 &8 Ref Level 30.00 dBm

———

Video BW 3.0 MHZ' Stap 8.490 GHz
{40001 ps)|

Function

N26(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

el
Swept SA

= Power (WS
o -

Tg: Free Run

Start 30 MHz

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue

TEL : +86-512-57900158
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samranis. FCC RF Test Report Report No. : FG402501J

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High_CH

KEYSIGHT !nnul‘ I Halten: 40 65 Poner n(IF”S'\ f #hdten 4003 . fﬁ."«‘ M\IFMH
Couping. DC o i A g C: I
BT o N Rn

Ref Ly 75008
Ref Level 30,00 dBm

Scale/Div 10 dB Ref Level 30.00 dBm

start 30 MHz

Stop 8, Video BW 3.0 MHZ' Stap 8.490 GHz
‘Sweep 16.0 m: ) ] {40001 ps)|
Function Vaiue Function

N26(10M)_DFT-s-

N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left Low CH  OFDM_QPSK_Edge 1RB_Left_Low_CH
B | =

f KEYSIGHT lnout RF
00100
RT o

= Power (WS
T

Tg: Free Run

Video BW 3.0 MHz"

Start 30 MHz

Video BW 3.0 MHZ'

Function Function Width Function Vaiue

Function Functian Width Function Vaiue
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samranis. FCC RF Test Report

Report No. : FG402501J

N26(10M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 100

Ref Ly 75008
Ref Level 30,00 dBm

start 30 MHz

Stop 8.
Sweep 16.0 m

Function Vaiue

N26(10M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left_High CH

[spectrum Anayzer 1
[Swept sA
KEYSIGHT Input

v Type: Powee (RAS)
RT o

00100

Video BW 3.0 MHz"

‘Sweep 16.0 m

Function Function Width Function Vaiue

Sporton International Inc. (Kunshan)

Scale/Div 10 dB

Start 30 MHz
[

N26(10M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Haten 403 = Power (RS}
T
Run o

Ref Level 30.00 dBm

Video BW 3.0 MHZ' Stap 8.490 GHz
{40001 ps)|

Function
Bm
TEdBm

N26(10M)_DFT-s-

OFDM_QPSK_Edge_1RB_Left_High CH

[Spectrum Anaiyzer 1

KEYSIGHT lnout RF

= Power (WS
T

Tg: Free Run

Video BW 3.0 MHZ'

Function Functian Width Function Vaiue
Bm
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samranis. FCC RF Test Report

Report No. : FG402501J

N26(20M)_DFT-s-

OFDM_BPSK_Edge_1RB_Left_Low_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT lnput whiten 408 Poer (RAS)
RT o [Couing 0C 0 100

Stop 8.
Sweep 16.0 m

Function Vaiue

N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[spectrum Anayzer 1
[Swept sA

KEYSIGHT Input
RT o

Yo Type: Powier (RS
00100

Video BW 3.0 MHz"

‘Sweep 16.0 m

Function Function Width Function Vaiue

=l
Swept SA
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#hdten 4003 i Type: Power (RMS]
okt 100100
R n

Ref Level 30.00 dBm

Function
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Input Hifen 08 P g Type: Power (RMSH
: T

Tg: Free Run

Start 30 MHz Video BW 3.0 MHZ'
Wz

Function Functian Width Function Vaiue
Bm

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report Report No. : FG402501J
N26(20M) DFT-s- N26(20M) DFT-s-
OFDM_BPSK_Edge 1RB_Left High CH OFDM_QPSK_Edge 1RB_Left High CH

:nghdpwl n

= Power (RS KEYSIGHT inaut RF Pz 500 #en 08 g Type: Power (RMSH
o~~~ 100100

Spectum
‘Scale/Div 10 4B
{1

Video BW 3.0 MHz" $t0p 8.49 Video BW 3.0 MHZ'
Sweep 16.0 ms (400
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samranis. FCC RF Test Report Report No. : FG402501J

Conducted Band Edge

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

26 15 5 165300 826.5 OFDM 1@0 see graph PASS

26 15 5 165300 826.5 OFDM 1@0 see graph PASS

26 15 5 165300 826.5 OFDM 25@0 see graph PASS

26 15 5 165300 826.5 OFDM 25@0 see graph PASS

26 15 5 169300 846.5 OFDM 1@24 see graph PASS

26 15 5 169300 846.5 OFDM 1@24 see graph PASS

26 15 5 169300 846.5 OFDM 25@0 see graph PASS

26 15 5 169300 846.5 OFDM 25@0 see graph PASS

26 15 10 165800 829.0 OFDM 1@0 see graph PASS

26 15 10 165800 829.0 OFDM 1@0 see graph PASS

26 15 10 165800 829.0 OFDM 50@0 see graph PASS

26 15 10 165800 829.0 OFDM 50@0 see graph PASS

26 15 10 168800 844.0 OFDM 1@51 see graph PASS

26 15 10 168800 844.0 OFDM 1@51 see graph PASS

26 15 10 168800 844.0 OFDM 50@0 see graph PASS

26 15 10 168800 844.0 OFDM 50@0 see graph PASS

26 15 20 166800 834.0 OFDM 1@0 see graph PASS

26 15 20 166800 834.0 OFDM 1@0 see graph PASS

26 15 20 166800 834.0 OFDM 100@0 see graph PASS

26 15 20 166800 834.0 OFDM 100@0 see graph PASS

Sporton International Inc. (Kunshan) Page Number 1 A4-18 of 26
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samranis. FCC RF Test Report Report No. : FG402501J

DFT-s-

26 15 20 167800 839.0 OFDM 1@105 see graph PASS
BPSK
DFT-s-

26 15 20 167800 839.0 OFDM 1@105 see graph PASS
QPSK
DFT-s-

26 15 20 167800 839.0 OFDM 100@0 see graph PASS
BPSK
DFT-s-

26 15 20 167800 839.0 OFDM 100@0 see graph PASS
QPSK

Sporton International Inc. (Kunshan) Page Number 1 A4-19 of 26
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samranis. FCC RF Test Report

Report No. : FG402501J

N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

Ref Lyl Offset 7.50 B

Scale/Div 10.0 48 Ref Value 30.00 dBm

| Start 815.000 MHz
4 Range Tabls

N26(5M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH

Aifen: 4068

I Range. Ref Lyl Offset 7.

Scale/Div 10.0 48 Ref Valu 3

Start $15.000 MHz

40 Range Teble

N26(5M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Spectum

Sputos|

KEYSIGHT It

ok g
g

Aiten. 4068

OV 10.0 B

Start B15.000 MKz

40 Rangs Table

Amplitg
P

N26(5M)_DFT-s-
OFDM_QPSK_Outer_Full_Low_CH

Afen 4068 Trig: Frea Run
o

Low

RefLvl Offset
Ref Value 3

Start B15.000 MKz

40 Rangs Table

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report Report No. : FG402501J

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Spectum
Sputos|

Aifen: 4068 Aiten. 40 68

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 &8

e s

Start 844,000 MKz
40 Range Teble 4 Ranga Table

Amplitg

N26(5M)_DFT-s- N26(5M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Alten 408 Aen 408 Tig: Fres fum
off

Low

1 Range Ref Ll Offset 7 RefLvl Offset
Scale/Div 10.008 Ref Value 3 Ref Vaiue 3

Start 844,000 MHz Start 844,000 MKz

40 Range Teble 4 Ranga Table

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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SPORTON LAB. FCC RF Test Re

port Report No. : FG402501J

N26(10M)_DFT-s- N26(10M)_DFT-s-OFDM_BPSK

Ref Ll Offs
Ref Vall

| Start 815.000 MHz
4 Range Tabls

OFDM_BPSK_Edge_1RB_Left_Low_CH

_Edge 1RB_Left Low CH_cHP_PAss

Aiten. 3068
HPNO: Fast

5008 b
‘Scale/Div 10.0 B

dBm

an 200 kHz|

Measure Trase Sweep 1.00 ms (1001 pls)

Trace Type
Ampliude

N26(10M)_DFT-s- N26(10M)_DFT-s-OFDM_QPSK

Atsn 4068 Trg: Frae Run
Gale: OF

Start $15.000 MHz

AMRageTtle v

OFDM_QPSK_Edge_1RB_Left_Low_CH

_Edge_1RB_Left Low_CH_cHP_PASS

Aiten. 3068
HPNO: Fast

‘Scale/Div 10.0 B

Span 200 k|

Sweep 1,00 ms (1001 pts)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranis. FCC RF Test Report Report No. : FG402501J

N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Spectum
Sputos|

Aifen: 4068 Aiten. 40 68

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 B

| Start 815.000 MHz Start 815.000 MHz. Stop 834.000 MHz|
4 Range Tabls

40 Rangs Table

Amplitg

N26(10M)_DFT-s- N26(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068 Aiten. 40 68

A Range Raf Ll Offset 7. Ref Lyl Offset
ScaiDiv 10 68 Ref Value 3

Ref Value 3

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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samranis. FCC RF Test Report

Report No. : FG402501J

Scale/Div 10.0 48

| Start 839.000 MHz
4 Range Tabls

A Range

Scale/Div 10.0 48

| Start 815.000 MHz
4 Range Tabls

N26(10M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH

Aifen: 4068

N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

Aifen: 4068

N26(10M)_DFT-s-
OFDM_QPSK_Outer_Full_High_CH

Spectum
Sputos|

Aiten. 4068

Ref Lyl Offset 7.50 B
Ref Value 30.00 dBm

Start 839.000 MKz
40 Range Taie

Amplitg

N26(20M)_DFT-s-
OFDM_QPSK_Edge_1RB_Left_Low_CH

Afen 4068 Trig: Frea Run
o
Low
Ref Lyl Offset 7.

RefLvl Offset
Ref Value 3

Ref Value 3

Stop 844,000 MHz

Start B15.000 MKz

Stop 844,000 MHz

40 Rangs Table

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report Report No. : FG402501J

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Outer_Full_Low_CH OFDM_QPSK_Outer_Full_Low_CH

Spectum
Sputos|

Aifen: 4068 Aiten. 40 68

Ref Lyl Offset 7.50 B
Scale/Div 10.0 48 Ref Vialue 30.00 dBm ScaleiOv 10.0 B

Start 815,000 MHz Stop 844,000 MHz Start 815,000 MHz Stop 844,000 MHz|
41 Range Tt

40 Rangs Table

Amplitg

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Edge_1RB_Right_High_CH OFDM_QPSK_Edge_1RB_Right_High CH

Aifen: 4068 Afen 4068 Trig: Frea Run
o

Low
A Range Raf Ll Offset 7. Ref Lyl Offset
ScaiDiv 10 68 Ref Value 3 Ref Valus 3

Sporton International Inc. (Kunshan)
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samranis. FCC RF Test Report Report No. : FG402501J

N26(20M)_DFT-s- N26(20M)_DFT-s-
OFDM_BPSK_Outer_Full_High_CH OFDM_QPSK_Outer_Full_High_CH

Aifen: 4068

Ref Lyl Offset 7.50 B
Ref Vall dBm

Start §20.000 MHz Start £20.000 MKz

40 Range Teble 4 Ranga Table

Measure Trase
Trace Type
Ampliude
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samranis. FCC RF Test Report Report No. : FG402501J

Software Version: 23.06.1602

FR1 N66 ANT5 (Main PA)

Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict Environment
Band (kHz) (MHz) (MHz) (Hz)

DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 14 PASS NV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 12.1 PASS LV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 19.4 PASS HV
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 10.8 PASS -30°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 16.3 PASS -20°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 15.1 PASS -10°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 16.5 PASS 0°C
QPSK
DFT-s-

66 15 20 349000  1745.0 OFDM 100@0 13.1 PASS 10°C

66 15 20 349000 1745.0 OFDM 100@0 19.4 PASS 20°C

66 15 20 349000 1745.0 OFDM 100@0 16.3 PASS 30°C

66 15 20 349000 1745.0 OFDM 100@0 15.8 PASS 40°C

66 15 20 349000 1745.0 OFDM 100@0 10.6 PASS 50°C
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

DFT-s-

66 15 20 349000 1745.0 OFDM PI/2 100@0 3.77 13 PASS
BPSK
DFT-s-

66 15 20 349000 1745.0 OFDM 100@0 5.09 13 PASS
QPSK

N66(20M)_DFT-s-OFDM_PI_2- N66(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Sporton International Inc. (Kunshan) Page Number : A5-2 of 28
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Occupied Bandwidth

B'::?d (iﬁf) Ba?ﬁ:'vzi?th Arfcn ('Iillrl'-alcz]) Modulation RB ((i/ll?_'VZ\/) 2(5(?\1/'!?_|ZB)W
66 15 5 349000 1745.0 C%Sg?"" 25@0 4.4932 5.159
66 15 5 349000 1745.0 Cfé%i?ﬂ“" 25@0 4.4607 5.019
66 15 5 349000 1745.0 C&%’Z?WM 25@0 4.4852 5.084
66 15 5 349000 1745.0 %‘;’éOQFE,\'X' 25@0 4.4704 5.076
66 15 10 349000 1745.0 CPQ'S;'ZM 52@0 9.2634 9.928
66 15 10 349000 1745.0 Cfé%i?ﬂ"" 52@0 9.2629 9.977
66 15 10 349000 1745.0 C&%’Z?MM 52@0 9.2546 10.03
66 15 10 349000 1745.0 3223053“4” 52@0 9.2044 10.01
66 15 15 349000 1745.0 CPQ'S;'ZM 79@0 14.00 14.89
66 15 15 349000 1745.0 Cfé%i?ﬂ"" 79@0 14.061 14.99
66 15 15 349000 1745.0 C&%’Z?\AM 79@0 14.118 14.78
66 15 15 349000 1745.0 %Eéogm" 79@0 14.104 14.79
66 15 20 349000 1745.0 CFSSEEM 106@0 18.931 19.8
66 15 20 349000 1745.0 Cfé%'m\" 106@0 18.801 19.92
66 15 20 349000 1745.0 C&%’Z?WM 106@0 18.936 19.82
66 15 20 349000 1745.0 %Eéogm" 106@0 18.93 19.85
66 15 25 349000 1745.0 CFSSEEM 133@0 23.765 24.78
66 15 25 349000 1745.0 Cfé%'m\" 133@0 23.777 24.81
66 15 25 349000 1745.0 C;%'Z%M 133@0 23.783 24.79
66 15 25 349000 1745.0 %Eéogm" 133@0 23.815 24.72
66 15 30 349000 1745.0 CFSSEEM 160@0 28.509 29.7
66 15 30 349000 1745.0 CE%Z%M 160@0 28.589 29.59
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66 15 30 349000 1745.0 C&%’Z?WM 160@0 28.545 29.63

66 15 30 349000 1745.0 %';éo&'?,\'h" 160@0 28.607 29.59

66 15 35 349000 1745.0 CF(’?‘S;EM 188@0 33.599 34.79

66 15 35 349000 1745.0 Cfé%';?w"" 188@0 33.644 34.66

66 15 35 349000 1745.0 C&%’Z?WM 188@0 33.563 34.85

66 15 35 349000 1745.0 %';éo&'?,\'h" 188@0 33.53 34,71

66 15 40 349000 1745.0 CF(SSQ?M 216@0 38.502 40.07

66 15 40 349000 1745.0 Cfé%';?ﬂ"" 216@0 38.589 39.88

66 15 40 349000 1745.0 C&%’Z?AM 216@0 38.586 39.79

66 15 40 349000 1745.0 (;EéOQFIADM 216@0 38.557 30.87

66 15 45 349000 1745.0 CF(SS;?M 242@0 43.217 44.62

66 15 45 349000 1745.0 Cfé%';?ﬂ"" 242@0 43.257 44.71

66 15 45 349000 1745.0 C&%’Z?AM 242@0 43.23 44.69

66 15 45 349000 1745.0 gzéogm" 242@0 43.241 44.64
Sporton International Inc. (Kunshan) Page Number : A5-4 of 28
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Report No. : FG402501J

N66(5M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

Video BW 150,00 kHz" Span 10MHz
Sweep 4.80 ms (1001 pts)

N66(5M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Center 1745000 GHz Video BW 150,00 kHz" Span 10MHz
[#Res BW 51.000 kHz Sweep 4.80 ms (1001 pts)

Oooupied Bandwid

N66(5M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BW

Aiten. 4068

‘Scale/Div 10.0 B

SWideo BW 150.00 kHz" Span 10 MHz|
Sweep 480 ms (1001 pis)

Total Paver

N66(5M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

‘Scale/Div 10.0 B

Center 1.745000 GHz SVideo B 150,00 kHz' Span 10 MKz|
#Res BW 51,000 kHz Sweep 4.80 ms (1001 pis)|

2

Occipied Bandwil
4 Total Pawer

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G
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N66(10M)_CP- N66(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz Video BW 300,00 kHz" Span 20 MHz SWideo BW 300.00 kHz" Span 20 MHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

N66(10M)_CP-OFDM_64 N66(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 Fres Run e 1145 KEYSIGHT ot P Aen 408 Free fn
] ey C

‘Scale/Div 10.0 B

Center 174500 GHz Video BW 300,00 kHz" Span 20 MHz SWideo BW 300.00 kHz" Span 20 MHz|
Sweep 2.53 ms (1001 pts) Sweep 253 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A5-6 of 28
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N66(15M)_CP- N66(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Total Paver

N66(15M)_CP-OFDM_64 N66(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 Fres Run e 1145 KEYSIGHT ot P Aen 408 Free fn
] ey C

‘Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz SWideo BW 4T0.00 kHz" Span 30 MHz|
Sweep 1.67 ms (1001 ps) Sweep 167 ms (1001 pis)

Ocaupied Bandwidth
4.104 Mz Total Pawer

Sporton International Inc. (Kunshan) Page Number : A5-7 of 28
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N66(20M)_CP- N66(20M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Bideo BW 620,00 kHz* Span 40 MHz Center 1.74500 GHz SVideo B 620,00 kHz' Span 40 MKz|
ms (1001 pis)| #Res BW 20000 kHz Sweep 127 ms {1001 pis)|

Ocaupied Bandwidth
Total Pawer

N66(20M)_CP-OFDM_64 N66(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot P Aen 408 Free fn
] ey C

‘Scale/Div 10.0 B

ideo BW 620,00 kHz" Span 40 MHz SWideo BW 620,00 kHz" Span 40 MHz|
Sweep 1.27 ms (1001 pts) Sweep 1.27 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A5-8 of 28
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N66(25M)_CP- N66(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz Bideo BW 10,00 kHz* Span 50 Mz, SVideo BW 910,00 kz' Span 50 MHz|
e Sweep 1.00 ms (1001 pts) 3 o Sweep 1,00 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

N66(25M)_CP-OFDM_64 N66(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 Fres Run e 1145 KEYSIGHT ot P Aen 408
] ey C

‘Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 50 MHz SWideo BW 910.00 kHz" Span 50 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number 1 A5-9 of 28
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N66(30M)_CP- N66(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz Bideo BW 10,00 kHz* Span 60 Mz SVideo BW 910,00 kz' Span B0 MKz|
e Sweep 1.00 ms (1001 pts) 3 o Sweep 1,00 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

N66(30M)_CP-OFDM_64 N66(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 Fres Run e 1145 KEYSIGHT ot P Aen 408 Free fn
] ey C

‘Scale/Div 10.0 B

Center 174500 Gz ideo BW 910,00 kHz" Span 60 MHz SWideo BW 910.00 kHz" Span 60 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A5-10 of 28
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samranis. FCC RF Test Report Report No. : FG402501J

N66(35M)_CP- N66(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz #Video BW 11000 MHz" Span 70 Mz #Video BW 1.1000 MHz" Span 70 MKz|
#Res BIW 360.00 kHz Sweep 1.00 ms (1001 pts) 3 Sweep 1,00 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

N66(35M)_CP-OFDM_64 N66(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 Fres Run e 1145 KEYSIGHT ot P Aen 408 Free fn
] ey C

#¥ideo BW 1.1000 MHz" Span TOMHz #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Res B\ Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A5-11 of 28
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samranis. FCC RF Test Report Report No. : FG402501J

N66(40M)_CP- N66(40M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

#Video BW 13000 MHz" o #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1,00 ms (1001 pis)

Total Paver

N66(40M)_CP-OFDM_64 N66(40M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 Fres Run e 1145 KEYSIGHT ot P Aen 408 Free fn
] ey C

‘Scale/Div 10.0 B

Center 174500 Gz #Video BW 13000 MHz" Span 80 MHz #Video BW 1.3000 MHz" Span B0 MHz|
Sweep 1.00 ms (1001 ps) Sweep 1,00 ms (1001 pis)

Total Paver

Sporton International Inc. (Kunshan) Page Number : A5-12 of 28
TEL : +86-512-57900158
FCC ID : 2AFZZPN30G



samranis. FCC RF Test Report Report No. : FG402501J

N66(45M)_CP- N66(45M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aifen: 4068 g 1745 Aiten. 40 68
HE . 2

Center 174500 GHz #Video BW 13000 MHz" Span 90 Mz, 0 #Video BW 1.3000 MHz" Span 50 MKz|
[4Res B 470.00 kHz Sweep 1.00 ms (1001 pts) 3 Sweep 1,00 ms (1001 pis)|

Oooupied Bandwidh
Total Pawer

N66(45M)_CP-OFDM_64 N66(45M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Specirum Anaiyzer
Ocaiped W
Alten 408 e 1145 KEYSIGHT ot R Aen 408 Free fn
] ey C

Scale/Div 10.0 B

Center 174500 GHz #Video BW 13000 MHz" Span 90 Mz, #Video BW 1.3000 MHz" Span 50 MKz|
[4Res B 470.00 kHz Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)|

Total Paver

Sporton International Inc. (Kunshan) Page Number : A5-13 of 28
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samranis. FCC RF Test Report

Report No. :

FG402501J

Conducted Spurious Emissions

NR

SCS
Band (kHz)

Bandwidth
(MHz)

Arfcn

Freq
(MHz)

Modulation RB

Result

Verdict

66

15

342500

1712.5

DFT-s-
OFDM 1@0
BPSK

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

342500

1712.5

OFDM 1@0

see graph

66

15

342500

1712.5

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

349000

1745.0

OFDM 1@0

see graph

66

15

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

355500

1777.5

OFDM 1@0

see graph

66

15

355500

1777.5

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

344000

1720.0

OFDM 1@0

see graph

66

15

20

344000

1720.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

66

15

20

349000

1745.0

OFDM 1@0

see graph

66

15

20

349000

1745.0

OFDM 1@0

see graph

PASS

Sporton International Inc. (Kunshan)
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66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

20

354000

1770.0

1@0

see graph

66

15

20

354000

1770.0

1@0

see graph

PASS

66

15

45

346500

1732.5

1@0

see graph

66

15

45

346500

1732.5

1@0

see graph

PASS

66

15

45

346500

1732.5

1@0

see graph

66

15

45

346500

1732.5

1@0

see graph

PASS

66

15

45

349000

1745.0

1@0

see graph

66

15

45

349000

1745.0

1@0

see graph

PASS

66

15

45

349000

1745.0

1@0

see graph

66

15

45

349000

1745.0

1@0

see graph

PASS

66

15

45

351500

1757.5

1@0

see graph

66

15

45

351500

1757.5

1@0

see graph

PASS

66

15

45

351500

1757.5

1@0

see graph

66

15

45

351500

1757.5

1@0

see graph

PASS
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SPORTON LAB.

Report No. : FG402501J

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept SA

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 100

o8
Ref Level 30,00 dBm

Stop 17.800 GHz
0001 ps)

Function Vaiue

N66(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Specirum Anaiyzer 1

[Swept SA

KEYSIGHT lnput v Type: Powee (RAS)
C 00100

RT o

Video BW 3.0 MHz"

Function Function Width Function Vaiue

N66(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 i Type: Power (RMS]
okt 100100
R n

Ref Lvi Offset 5.00 dB
Ref Level 30.00 dBm

Stop 17.800 GHz|
{40001 ps)|

Function

N66(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

Specirum Anaiyzer 1

SweptSA

KEYSIGHT inaut RF = Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ' Stop 17.800 GHz|
vesy {4001

140001 pts)|

Start 30 MHz
[

Function Functian Width Function Vaiue
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